All prices are subject to change

Vanish (10) IPL w No Pricing
lllustrated Parts List is updated on a quarterly basis
Revision Date: 07/01/11

Vanish ~

ILLUSTRATED PARTS LIST
Electric Utility Vehicle
(E-UTV)



All prices are subject to change

DRAWING INDEX

D-1:SEAT/CAGE

D-2:BUMPER

D-3:FRAME BODY

31

X
N
‘\

N
AR5
Ny
e S an
R
R322
WS

=l
=
Rese
XX

D-5:ELECTRICAL PARTS

10

11




All prices are subject to change

DRAWING INDEX

D-7:LIGHTS D-8:DUMP BOX D-9:DECALS
1 35 2 3
o O A3 sy 4
=2 0 Jo da =4 "":;'/T’
= Sl ‘ v, '/; 5
8 9 SE
SN (5 N2\
9 33 1 i@! t—‘ N
12 ‘ e \?’ﬁl’ @ 6
T © S 30
31
=N G%m 32 . ® 7
< =
T e
7 23 =
| 24
o= 0 Q2 &,
M
g "o
12 13 14

D-10:SUSPENSION D-11:FRONT WHEEL D-12:STEERING

;KD\;

16 17

15




All prices are subject to change

DRAWING INDEX

D-13:A-ARM

D-14.THROTTLE

D-15:FOOT BRAKE

42
1

25

18

20

21

D-16:BRAKE LINES/MASTER CYLINDER

D-17:FRONT BRAKE CALIPER

D-18:PARK BRAKE LOCK

23

24




All prices are subject to change

DRAWING INDEX

D-19:REAR BRAKE CALIPER

D-20:REAR WHEEL

D-21:SWING ARM

<

25

26

27

D-22:DRIVE ASSEMBLY,ERAR

D-23:GEAR SELECTOR

D-24:TRANSMISSION

29

30




All prices are subject to change

DRAWING INDEX

D-25:TRANSMISSION

D-26:ELECTRIC MOTOR

oo
@6@ :/7 ;
12
?! 12 1
%‘/2/223242325 % o,

/ 27 26
28 55

\%28
~ % 343432
m@@ / <

10 QE/B

11\ﬁ]]/ 5 .\\
=
p @&16‘ “u

47

35
e Y 2
= |3 26— o
%0 5 25% J Y
% % —
KQ§ % 29 28 2>\ @-2“?2:;@

32

33




All prices are subject to change

D-1:SEAT/CAGE

ITEM DESCRIPTION P/N QTY
1 Headrest, Standard 4001000 2
Headrest, Red 4001001
2 Frame, Cage, LH 4001002 1
3 Bolt, M8*P1.25*16L 4001003 14
4 Bolt, M8*P1.25*25L 4001004 4
5 Mirror, Lahr 4001005 1
6 Bolt 4001006 4
7 Nut 4001007 4
8 Washer, Spring 4001008 6
9 Bolt 4001009 4
10 Asm, Seat Belt 4001010 2
11 Rubber, Seat 4001011 2
12 Collar, Seat Belt 4001012 4
13 Bolt 4001013 2
14 Bolt, M8*P1.25*18L 4001014 24
15 Bracket, Seat 4001015 4
16 Nut 4001016 8
17 Rubber, Seat 4001017 4
18 Seat Fix Shaft 4001018 4
19 Net-Cab, Side, Upper, LH 4001019 1
20 Net-Cab, Side, Upper, RH 4001020 1
21 Frame, Cage, Front 4001021 1
22 Bracket, Seat Back 4001022 1
23 Frame, Cage, Rear 4001023 1
24 Bolt, M6*P1.0*16L w/ Washer 4001024 28
25 Frame, Cage, Rear 4001025 1
26 Clamp, lower, sun top 4001026 4
27 Clamp, upper, sun top 4001027 2
28 Clamp, upper, sun top 4001028 2
29 Washer 4001029 8
30 Sun Top 4001030 1
31 Frame, Cage, RH 4001031 1
32 Mirror, Rah 4001032 1
33 Manual, Owner's 4001033 1




All prices are subject to change

D-2:BUMPER
ITEM DESCRIPTION P/N QTY
1 Screw, M5*16L 4001034 6
2 Washer, ¢5.1*@14*t1 4001035 10
3 Bolt, M6*P1.0*16L w/ Washer 4001036 3
4 Cover, Front Bumper 4001037 1
5 Bolt, M5*P0.8*16L 4001038 2
6 Bolt, M6*P1.0*12L 4001039 6




All prices are subject to change

D-3:FRAME BODY

ITEM DESCRIPTION P/N QTY
1 Bracket, Bumper 4001040 1
2 Bolt, M8*P1.25*16L 4001041 8
3 Bumper 4001042 1
4 Cap, Dustproof 4001043 4
5 Cap, Plastic 4001044 2
6 Bolt, M12*P1.25*73L 4001045 2
7 Tube Dump Box 4001046 2
8 Seat, Grease Contain 4001047 4
9 Nut 4001048 2
10 Asm., Frame 4001049 1
11 Bolt 4001050 4
12 Nut, M12*P1.25 4001051 4
13 Bushing 4001052 4
14 Brace, Frame 4001053 2
15 Bolt, M16*P1.5*105L 4001054 6
16 Washer 4001055 8
17 Bushing 4001056 6
18 Nut 4001057 6
19 Bolt 4001058 3
20 Hitch 4001059 1
21 Nut, M10*P1.25 4001060 3
22 Swing Arm 4001061 1
23 Linkage 4001062 1
24 Bolt Kits, Transfer Bearing 4001063 4
25 Transfer Bearing 4001064 2
26 Spring, Prop Shaft 4001065 2
27 Prop Shaft, Middle 4001066 1




All prices are subject to change

D-4:MOLDINGS

ITEM DESCRIPTION P/N QTY
1 Bolt, M6*P1.0*16L 4001067 41
2 Nut-U, M6, M6*P1.0 4001068 21
3 Panel, Side, RH 4001069 1
4 Bolt, M6*P1.0*16L w/ Washer 4001036 6
5 Screw, M4*12L 4001070 8
6 Fender, Upper, RH 4001071 1
7 Nut-U, M5, M5*P0.8 4001072 4
8 Fender, Middle, RH 4001073 1
9 Shield, Parking Lever 4001074 1
10 Washer, ¢6.1*@18*t1.5 4001075 12
11 Bolt 4001076 7
12 Bolt, M6*P1.0*16L w/ Washer 4001024 2
13 Washer, @7.1*@17*t5 4001077 2
14 Floor 4001078 1
15 Fender, Middle, LH 4001079 1
16 Fender, Upper, LH 4001080 1
17 Veneer, Seat Shield 4001081 1
18 Foam, battery 4001082 6
19 Shield, Seat 4001083 1
20 Panel, Side, LH 4001084 1
21 Screw, M5*16L 4001034 6
22 Bolt, M6*P1.0*12L 4001085 12
23 Fender, Rear, LH 4001086 1
24 Bolt, M5*P0.8*16L 4001038 2
25 License Plate 4001087 1
26 Fender, Rear, RH 4001088 1




All prices are subject to change

D-5:ELECTRICAL PARTS

19

ITEM DESCRIPTION P/N QTY
1 Asm., Speedometer 4001089 1
2 Speedometer 4001090 1
3 Washer, ¢5.1*@10*t1 4001091 2
4 Nut, M5*P0.8 4001092 2
5 Magnet, Speedometer 4001093 1
6 Sensor, Speedometer 4001094 1
7 Washer, @4*¢@12*t1 4001095 2
8 Bolt, M4*P0.6*12L 4001096 2
9 Pouch, Tool 4001097 1
10 Buzzer, Reverse 4001098 1
11 Screw 4001099 2
12 Horn 4001100 1
13 Bolt, M8*P1.25*12L 4001101 1
14 Strap 4001102 8
15 Bracket, Speedometer Sensor 4001103 1
16 Bolt, M6*P1.0*14L 4001104 2
17 Switch, 2D/4D 4001105 1
18 Switch, Hazard 4001106 1
19 Switch, Low / High Beam 4001107 1
20 Switch, Headlight 4001108 1
21 Switch Lever, Signal / Horn 4001109 1
22 TPS Controller, 48/5 4001110 1
23 Relay, Signal 4001111 1
24 Power Supplier 4001112 1
25 Switch Low Speed 4001113 1
26 Bolt, M6*P1.0*16L 4001114 2
27 Switch, Main 4001115 1
28 Switch, Speed Select 4001116 1
29 Switch, Shift Gear 4001117 1
30 Indicator, Power Lever 4001118 1

10




All prices are subject to change

D-6:CAB

ITEM DESCRIPTION P/N QTY
1 Screw, M5*12L 4001119 16
2 String, hood 4001120 2
3 Supporter, Hood 4001121 1
4 Foam 4001122 2

Hood, Camo 4001123
5 Hood, Red 4001124 1
Hood, Green 4001125
6 Latch, Hood 4001126 1
7 Gasket 4001127 2
8 Bolt, M5*P0.8*16L 4001038 13
9 Cap, Water 4001128 1
Cab, Front, Camo 4001129
10 Cab, Front, Red 4001130 1
Cab, Front, Green 4001131
11 Radiator Cover 4001132 1
12 Screw, Tapping w/ Washer 4001133 3
13 Nut-U, M5, M5*P0.8 4001072 13
14 U-Nut, M6*P1.0 4001134 20
15 Lock striker, also use in hood 4001135 1
16 Bolt, M6*P1.0*18L w/ Washer 4001136 4
17 String, Dumping Box 4001137 1
18 Plug, Rubber, Hood 4001138 2
19 Hinge, Dumping Box 4001139 2
20 Nut-U, M6, M6*P1.0 4001068 18
21 Fender, Bottom, LH 4001140 1
22 Bolt, M6*P1.0*16L 4001067 17
23 Speedometer Cover 4001141 1
24 Mudguard, Pedal 4001142 1
25 Rubber, shift lever 4001143 1
26 Cover, Steering wheel, Bottom 4001144 1
27 Cover, Steering wheel, Upper 4001145 1
28 Cover, compartment 4001146 1
29 Lock,, compartment 4001147 1
30 Bracket, lock, hood 4001148 1
31 Fender, Bottom, RH 4001149 1

11




All prices are subject to change

D-7:LIGHTS
ITEM DESCRIPTION PIN QTY
1 35 1 Asm., Signal, Front, RH 4001150 1
| 2 Lens, Signal 4001151 2
3 Bulb, Signal 4001152 2
4 Screw, M3X14L 4001153 4
22 5 Socket, Signal, RH 4001154 1
0 34 6 O-Ring 4001155 2
> 7 Socket Signal 4001156 2
e 8 Bolt 4001157 2
o 9 Asm., Headlight 4001158 2
19 10 Lens, Headlight 4001159 2
11 Bulb, Headlight 4001160 2
12 Bulb, Parking 4001161 2
33 13 Socket, Headlight 4001162 2
‘ 14 Screw, M5*12L 4001119 4
299 15 Bolt, M5*P0.8*12L 4001163 4
T@\ 16 Bracket, Headlight 4001164 4
i ~o 30 17 |Asm, Signal, Front, LH 4001165 1
32 31 o 18 |Socket, Signal, LH 4001166 1
> 19 Bolt, M5*P0.8*16L 4001038 9
®</’ 20 Bulb, Signal, 21W 4001167 2
21 Socket, Rear Signal, LH 4001168 1
19 28 22 Lens, Signal, Rear 4001169 2
\;@ 23 Asm., Signal, Rear, LH 4001170 1
24 Reflector 4001171 2
e 26 27 19 25 Asm., License Light 4001172 1
‘ 26 Nut, M5*P0.8 4001173 1
25 27 |Washer, 5.1 ¢14°1 4001035 1
17 23 28 Bulb, License Light 4001174 1
\ \ @\ 29 Bolt, M3*P0.6*8L 4001175 4
24 30 Lens, Taillight 4001176 2
T@ 31 |Socket, Taillight 4001177 2
LTE22 32__[Bulb, Tailight 4001178 2
20 21 33 |Asm, Tailight 4001179 2
/> 34 Socket, Rear Signal, RH 4001180 1
@</’ 35 Asm., Signal, Rear, RH 4001181 1
19

12




All prices are subject to change

D-8:DUMP BOX

ITEM DESCRIPTION P/N QTY
1 Rubber, Box 4001182 12
2 Bolt, M10*P1.25*25L 4001183 12
3 Washer 4001184 12
4 Snap Hook 4001185 2
5 Screw, M5*16L 4001034 8
6 Bolt 4001186 9
7 Bolt, M6*P1.0*45L 4001187 9
8 Hinge, Dumping Box 4001188 3
9 Snap Fastener 4001189 2
10 Bolt, M5*P0.8*16L 4001038 6
11 Tailgate, Box 4001190 1
12 Dump Box 4001191 1
13 Strap 4001192 6
14 Screw, M4*12L 4001070 6
15 Base, Box 4001193 1
16 Bracket, uphold 4001194 1
17 Bolt, M6*P1.0*14L 4001104 2
18 Upholder, Box 4001195 1
19 Foam 4001196 4
20 Pin, Cotter 4001197 1
21 Lever, Latch 4001198 1
22 Latch 4001199 1
23 Washer, @8*922*t2 4001200 1
24 Bolt, M8*P1.25*16L 4001003 1
25 Spring, Latch 4001201 1
26 Cap, Box 4001202 1

13




All prices are subject to change

D-9:DECALS

ITEM DESCRIPTION P/N QTY
2 Decal, Shift 4001204 1
3 Decal, Tire Pressure 4001205 1
Decal, Vanish, Camo 4001206

4 Decal, Vanish, Red 4001207 1
Decal, Vanish, Green 4001208
Decal, Vanish, Logo, Camo 4001209

5 Decal, Vanish, Logo, Red 4001210 2
Decal, Vanish, Logo, Green 4001211

6 Decal, Cage, Warning 4001212 1
Decal, Logo, Headlight, Camo 4001213

7 Decal, Logo, Headlight, Stnd 4001214 2
Decal, Logo, Headlight, Stnd 4001214

8 Decal, Tomberlin Logo 4001215 1

9 Decal, Rollover, Warning 4001216 1
Decal, V, Logo, Camo 4001217

10 Decal, V, Logo, Red 4001218 1
Decal, V, Logo, Green 4001219
Decal, Tomberlin, Logo, Camo 4001220

11 Decal, Tomberlin, Logo, Red 4001221 1
Decal, Tomberlin, Logo, Green 4001222

12 Decal, Warning, AWD Switch 4001223 1

14




All prices are subject to change

D-10:SUSPENSION

ITEM DESCRIPTION P/N QTY
1 Bolt, M10*P1.25*50L 4001224 6
2 Retainer, Suspension, Front 4001225 2
3 Spring, Suspension, Front 4001226 2
4 Collar, Adjustment, Spring, Front 4001227 2
5 Shock, Front 4001228 2
6 Asm., Suspension, Front 4001229 2
7 Nut, M10*P1.25 4001060 8
8 Bolt 4001230 2
9 Retainer, Spring 4001231 2
10 Rear Suspension Spring 4001232 2
11 Collar, Adjustment 4001233 4
12 Shock, Rear 4001234 2
13 Asm., Suspension, Rear 4001235 2
14 Asm., Steering Knuckle, LH 4001236 1
15 Pin, Cotter 4001237 4
16 Seal, Oil 4001238 4
17 Bearing, Ball 4001239 4
18 Spacer 4001240 2
19 Asm., Steering Knuckle, RH 4001241 1
20 Shield, Brake 4001242 2
21 Bolt, M6*P1.0*12L 4001243 6

15




All prices are subject to change

D-11:FRONT WHEEL

ITEM DESCRIPTION P/N QTY
1 Cap, Hub 4001244 2
2 Nut, M18*P1.5 4001245 2
3 Washer, ¢18*@35*t2 4001246 2
4 Pin, Cotter 4001197 2
5 Nut 4001247 8
6 Tire 4001248 2
7 Valve, Rim 4001249 2
8 Rim 4001250 2
9 Wheel Hub 4001251 2
10 Plate, Front Brake, LH 4001252 2
11 Bolt 4001253 8

16




All prices are subject to change

D-12:STEERING

ITEM DESCRIPTION P/N QTY
1 Cover, Steering Wheel 4001254 1
2 Bolt, M6*P1.0*14L w/ Washer 4001255 3
3 Steering Wheel 4001256 1
4 Screw, M5*20L 4001257 3
5 Shaft, Steering 4001258 1
6 Bolt, M10*P1.25*20L 4001259 2
7 Bolt 4001260 2
8 Nut 4001261 4
9 Bolt 4001262 2
10 Screw, Socket Set 4001263 1
11 Compress Spring 4001264 1
12 Nylon Bushing, Steering 4001265 1
13 Gear Box, Steering 4001266 1
14 Bush, Seal 4001267 1
15 Boot, Steering 4001268 2
16 Tie Rod 4001269 2
17 Asm., Gear Box, Steering 4001270 1
18 Nut 4001271 2
19 Rod End 4001272 2
20 Washer, ¢12.1*925*t2 4001273 2
21 Nut, Lock, M12*P1.25 4001274 2
22 Pin, Cotter 4001237 2
23 Front driving shaft 4001275 2
24 Kit, Boot, Outer 4001276 1
25 Kit, Boot, Inner 4001277 1
26 Asm., Kit, Boot 4001278 1

17




All prices are subject to change

D-13:A-ARM
ITEM DESCRIPTION P/N QTY
1 Spring, Prop Shaft 4001065 1
2 Nut 4001279 4
3 Joint, Universal 4001280 1
4 Bolt 4001281 4
5 Prop Shaft, Front 4001282 1
6 Washer 4001283 1
7 Bolt 4001284 2
8 Nut 4001285 2
9 Nut, M10*P1.25 4001060 8
10 Cap, dustproof 4001286 16
11 Spacer 4001287 8
12 Bushing 4001288 16
13 Bolt 4001289 8
14 Valve, Grease 4001290 8
15 Joint, Ball 4001291 4
16 Front Arm, Upper, RH 4001292 1
17 Clip, Cir 4001293 4
18 Washer, ¢12.1*925*t2 4001273 4
19 Shaft, Prob 4001294 4
20 Front Arm, Lower, RH 4001295 1
21 Shield, CV Joint, RH 4001296 1
22 Bolt, M6*P1.0*16L w/ Washer 4001024 4
23 Shield, CV Joint, LH 4001297 1
24 Front Arm, Lower, LH 4001298 1
25 Front Arm, Upper, LH 4001299 1
26 Asm., Gear Case, Differential 4001300 1
27 Seal, Oil 4001301 2
28 Bolt 4001302 8
29 Bellows 4001303 1
30 Clamp 4001304 1
31 Cover, Differential 4001305 1
32 Shim, Set 4001306 1
33 Asm., Gear, Differential 4001307 1
34 Pin, Dowel 4001308 1
35 Asm., Housing, Differential 4001309 1
36 Washer 4001310 1
37 Bolt, Filler 4001311 1
38 Bolt 4001312 2
39 Washer 4001313 2
40 Seal, Ol 4001314 1

=
[ee]




All prices are subject to change

D-13:A-ARM

ITEM

DESCRIPTION

P/N

41

Selecting, 2WD/4WD

4001315

42

Bolt

4001316

19




All prices are subject to change

D-14:THROTTLE

ITEM DESCRIPTION P/N QTY
1 Cable, Throttle 4001317 1
2 Arm, Throttle 4001318 1
3 Bushing 4001319 2
4 Tube, Spacer 4001320 1
5 Sensor, Throttle Pedal 4001321 1
6 Spring, Switch 4001322 1
7 Nut 4001279 1
8 Bolt, M8*P1.25*25L 4001323 1
9 Bolt, M8*P1.25*50L 4001324 1
10 Pin, Cotter 4001325 1
11 Spring, Throttle Pedal 4001326 1
12 Pedal, Throttle 4001327 1
13 Nut 4001328 1
14 Washer, Spring 4001329 1
15 Throttle Clamp 4001330 1
16 Recoil, Throttle 4001331 1
17 Seal, Oil 4001332 1
18 Collar, Distance 4001333 2
19 Mount, Accelerator Switch 4001334 1
20 Bolt, M8*P1.25*16L 4001003 2
21 Shaft, Accelerator Switch 4001335 1
22 Gasket 4001336 1
23 Switch, Accelerator Pedal 4001337 1
24 Bolt, M4*P0.6*12L 4001096 1
25 Bolt 4001338 1
26 4001339 1

20




All prices are subject to change

D-15:FOOT BRAKE

ITEM DESCRIPTION P/N QTY
1 Switch, Brake 4001340 1
2 Spring, Switch 4001341 1
3 Spring 4001342 1
4 Bushing 4001343 2
5 Tube, Spacer 4001344 1
6 Pin 4001345 1
7 Cotter Pin 4001346 1
8 Bolt, M10*P1.25*65L 4001347 1
9 Pedal, Brake 4001348 1

21




All prices are subject to change

D-16:BRAKE LINES/MASTER CYLINDER

ITEM DESCRIPTION P/N QTY
1 Cap, Oil Tank 4001349 1
2 Oil Tank, Brake 4001350 1
3 Clamp 4001351 2
4 Hose, Brake 4001352 1
5 Bolt, M6*P1.0*16L w/ Washer 4001353 1
6 Hose, Brake 4001354 1
7 Clamp 4001355 2
8 Asm., Master Cylinder 4001356 1
9 Joint, Brake hose 4001357 2
10 Clamp, Joint 4001358 2
11 Nut 4001359 2
12 Bolt, M8*P1.25*25L 4001323 2
13 Piston Rod, Master Cylinder 4001360 1
14 Washer, ©10.1*915*t1.2 4001361 12
15 Bolt, Banjo 4001362 6
16 Line , Front Brake, J/B Crimped 4001363 1
17 Bolt, M6*P1.0*25L 4001364 2
18 Hose, Rear Brake, Lower 4001365 1

22




All prices are subject to change

D-17:FRONT BRAKE CALIPER

ITEM DESCRIPTION P/N QTY
1 Screw, M8*P1.25*30L 4001366 4
2 Washer, ¢8*¢@16*t2 4001367 4
3 Asm., Caliper, RH 4001368 1
4 Pads, Caliper, Front 4001369 2
5 Asm., Caliper, LH 4001370 1

23




All prices are subject to change

D-18:PARK BRAKE LOCK

ITEM DESCRIPTION P/N QTY
1 Lever, Parking Brake 4001371 1
2 Bolt, M4*P0.6*12L 4001372 1
3 Bracket, Parking sensor 4001373 1
4 Sensor, Throttle Pedal 4001321 1
5 Bolt, M8*P1.25*16L 4001003 2
6 Cable, Parking Brake 4001374 1
7 Bracket, Parking Cable 4001375 1
8 Bolt, M6*P1.0*16L w/ Washer 4001353 3
9 Arm, Swing 4001376 1
10 Cable, Parking Brake 4001377 2

24




All prices are subject to change

D-19:REAR BRAKE CALIPER

ITEM DESCRIPTION P/N QTY
1 Bolt, M10*P1.25*25L 4001183 8
4 2 Asm., Parking Brake, RH 4001378 1
‘ 3 Pads, Parking Brake 4001379 2
4 Asm., Parking Brake, LH 4001380 1
5 Asm., Caliper, Rear, RH 4001381 1
6 Pad, brake, Rear 4001382 2
7 Asm., Caliper, Rear, LH 4001383 1

25




All prices are subject to change

D-20:REAR WHEEL

ITEM DESCRIPTION P/N QTY
1 Cap, Hub 4001244 2
2 Nut, M18*P1.5 4001245 2
3 Washer, ¢18*@35*t2 4001246 2
4 Pin, Cotter 4001197 2
5 Nut 4001247 8
6 Tire 4001384 2
7 Valve, Rim 4001249 2
8 Rim, Rear 4001385 2
9 Wheel Hub 4001251 2
10 Disc, Brake 4001386 2
11 Bolt 4001253 8

26




All prices are subject to change

D-21:SWING ARM

47
48
49
\

50

ITEM DESCRIPTION P/N QTY
1 Kit, Boot, Outer 4001387 1
2 Kit, Boot, Inner 4001388 1
3 Driving Shaft, Rear 4001389 2
4 Bolt 4001390 3
5 Nut 4001285 7
6 Prop Shaft, Rear 4001391 1
7 Nut, M10*P1.25 4001060 8
8 Cap, dustproof 4001286 24
9 Spacer 4001287 8
10 Bushing 4001288 16
11 Valve, Grease 4001290 12
12 Rear Arm, Upper, RH 4001392 1
13 Bolt 4001289 8
14 Tube, Spacer 4001393 4
15 Seat, Grease Contain 4001394 8
16 Asm, Knuckle, Rear 4001395 2
17 Bearing, Ball 4001239 4
18 Clip, Cir 4001396 2
19 Bolt 4001397 4
20 Rear Arm, Lower, RH 4001398 1
21 Sway Bar 4001399 1
22 Linkage, Sway Bar, RH 4001400 1
23 Bolt, M8*P1.25*16L 4001003 4
24 Clamp, Sway Bar 4001401 2
25 Bushing, Sway Bar 4001402 2
26 Linkage, Sway Bar, LH 4001403 1
27 Rear Lower Arm Comp (LH) 4001404 1
28 Rear Upper Arm Comp (LH) 4001405 1
29 Spring, Prop Shaft 4001065 1
30 Asm., Gear Case, Rear 4001406 1
31 Bolt, M8*P1.25*10L 4001407 2
32 Washer 4001313 2
33 Bellows 4001303 1
34 Clamp 4001304 1
35 Bearing, Ball 4001408 2
36 Gear, Bevel 4001409 1
37 Bolt, M8*P1.25*30L 4001410 6
38 Asm., Cap 4001411 1
39 Seal, Oil 4001412 2
40 Bolt 4001413 2

N
~




All prices are subject to change

D-21:SWING ARM

ITEM DESCRIPTION P/N QTY
41 Gearcase 4001414 1
42 Shim, Ring Gear 4001415 1
43 Cover, Gearcase 4001416 1
44 Bearing, Needle 4001417 1
45 Clip, Cir 4001418 1
46 Gear, Pinion 4001419 1
47 Shim, Pinion Gear 4001420 1
48 Bearing, Ball 4001421 1
49 Nut 4001422 1
50 Seal, Ol 4001423 1

28




All prices are subject to change

D-22:DRIVE ASSEMBLY,REAR

ITEM DESCRIPTION P/N QTY
1 Bolt 4001157 1
2 Washer, ¢6.5*@12*t1 4001424 1
3 Seal, Oil, 14*28*7 4001425 1
4 Plug, Oil 4001426 1
5 O-Ring, ¢13.8*t2.5 4001427 1
6 Seal, Oil, 25*52*7 4001428 2
7 Cover, Shift 4001429 1
8 Gasket, Inspection Cover 4001430 1
29 9 Bolt, M6*P1.0*35L 4001431 4
28 10 [Pin, Dowel 4001432 2
: (/’ 6 97 11 Cover, Transmission 4001433 1
) \ 26 12 Ball, Steel 4001434 1
S 13 Spring, Detent 4001435 1
< N @ . 14 Washer, ¢14.2*¢22*t1 4001436 1
% L 9% 15 Bolt . 4001437 1
: - 16 Bearing, Ball 4001438 1
17 Pin, Dowel, ¢10*14L 4001439 2
18 Bolt, M12*P1.25*15L 4001440 1
19 Washer, ¢12.1*921.3*t2 4001441 1
20 Bearing, Ball 4001442 2
21 Bearing, Ball 4001443 1
22 Gasket, Transmission Cover 4001444 1
23 Bolt, M8*P1.25*45L 4001445 9
24 Bearing, Needle 4001446 1
25 Clip, Cir, 25mm 4001447 1
26 Bearing, Ball 4001448 1
27 Clip, Cir 4001449 1
28 Inspection Cover 4001450 1
29 Bolt, M6*P1.0*16L 4001451 2
30 Bolt, M6*P1.0*16L 4001452 2
31 Adaptor, Shift Cable 4001453 1

29




All prices are subject to change

D-23:GEAR SELECTOR

ITEM DESCRIPTION P/N QTY
1 Cotter Pin 4001346 2
2 Pin 4001454 1
3 Lever, Shift 4001455 1
4 Bolt, M6*P1.0*12L 4001085 1
5 Mount, Shift Cable 4001456 1
6 Cable, Shift 4001457 2
7 Pin 4001458 1
8 Tube, Spacer 4001459 1
9 Bushing 4001319 2
10 Bolt, M8*P1.25*70L 4001460 1
11 Screw 4001461 1
12 Rubber Seal, Shift 4001462 1
13 Clip, Spring 4001463 1
14 Bottom, Shift 4001464 1
15 Knob, Transmission Lever 4001465 1
16 Screw, M4*8L 4001466 2
17 Cover 4001467 1
18 Screw 4001468 2
19 Spring, Selector 4001469 1
20 Bottom Cover, Shift 4001470 1
21 Gear Selector 4001471 1

30




All prices are subject to change

D-24:TRANSMISSION

ITEM DESCRIPTION P/N QTY
1 Bolt, M10*P1.25*60L 4001472 1
2 Bolt 4001473 2
3 Bracket, Engine, Rear 4001474 1
4 Nut 4001279 2
5 Bolt, M6*P1.0*12L 4001475 4
6 Washer, ¢6.1*@18*t1.5 4001075 2
7 Bearing, Ball 4001443 2
8 Bolt 4001289 3
9 Nut 4001261 2
10 Bearing, Needle 4001476 2
11 Bearing, Ball 4001442 1
12 Seal, Oil, 25*52*7 4001428 1
13 O-Ring, 25.7*1.9 4001477 1
14 Sensor, Shifter 4001478 1
15 Seal, Oil, 25*38*7 4001479 1
16 Bearing, Needle 4001480 1
17 Case, Transmission 4001481 1
18 Clamp 4001482 1
19 Bellows 4001483 1

31




All prices are subject to change

D-25:TRANSMISSION

ITEM DESCRIPTION P/N QTY
1 Washer, 20*@33*t1 4001484 1
2 Gear, Front Shaft 4001485 1
3 Clip, Cir, 25mm 4001447 1
4 Idler Gear, Over Drive 4001486 1
5 Pinion, Output 4001487 2
6 Gear, Output 4001488 2
7 Clip, Cir 4001489 2
8 Washer, ¢17.2*933*t1.5 4001490 1
9 Washer, 20*@33*t1 4001484 1
10 Clip, Cir 4001491 1
11 Collar, Shaft 4001492 1
12 Washer, ¢20.2*928*t1 4001493 2
13 Asm., Gear, Spur 4001494 1
14 Ratchet, Shift 4001495 1
15 Shaft, Transmission 4001496 1
16 Ratchet, Over Drive 4001497 1
17 Washer, ¢20.2*929*t1 4001498 2
18 Bearing, Needle 4001499 1
19 Gear, Over Drive 4001500 1
20 Bolt, M6*P1.0*28L 4001501 1
21 Gear , Drum Shift 4001502 1
22 E-Clip 4001503 1
23 Recoil, Shift 4001504 3
24 Drum, Gear Shifter 4001505 1
25 Washer, ©26.2*932*t0.5 4001506 2
26 Key, Woodruff 4001507 2
27 Shaft, Shift Drum 4001508 1
28 Clip, Cir 4001509 2
29 Drum, Gear Shifter 4001510 1
30 Asm., Shaft, Counter 4001511 1
31 Shaft, Drive 4001512 1
32 E-Clip 4001513 2
33 Spindle 4001514 1
34 Fork, Shift 4001515 2
35 Shaft, Gear Shift 4001516 1

32




All prices are subject to change

D-26:ELECTRIC MOTOR

2
>

ITEM DESCRIPTION P/N QTY
1 Bolt 4001517 2
2 Bracket, controller 4001518 1
3 Bolt 4001519 2
4 controller 4001520 1
5 Fuse, Battery 4001521 1
6 Fuse, Main 4001522 1
7 Conductor 1, Relay 4001523 1
8 Relay, Main 4001524 1
9 Bolt 4001525 2
10 Conductor 2, Relay 4001526 1
11 Bolt 4001527 2
12 Bolt, M4*P0.6*12L 4001096 1
13 Bolt, M6*P1.0*35L 4001528 4
14 Screw 4001529 4
15 Cover, controller 4001530 1
16 Plug, Rubber, Hood 4001531 1
17 Wires, controller 4001532 2
18 Bolt 4001533 10
19 Bolt, M8*P1.25*14L 4001534 10
20 Shield, Battery, RH 4001535 1
21 Shield, Battery, LH 4001536 1
22 Wire A, Battery 4001537 6
23 Wire B, Battery 4001538 1
24 Strap, ALT-200M-B 4001539 60
25 Bolt, Battery 4001540 16
26 Bracket, Battery 4001541 8
27 Nut 4001279 18
28 Harness, Main Wire 4001542 1
29 Extended Wires 4001543 1
30 DC Converter, 48/12 4001544 1
31 Bolt 4001545 4
32 Nut, M6*P1.0 4001546 4
33 On Board Charger 1007809 1
34 Bolt, M6*P1.0*16L w/ Washer 4001024 4
35 Strap 4001548 1
36 Wires, Motor 4001549 3
37 Stud 4001550 1
38 Nut 4001551 1
39 Bolt 4001552 5
40 Motor, 48V 4001553 1

w
w




All prices are subject to change

D-26:ELECTRIC MOTOR

ITEM DESCRIPTION P/N QTY
41 Mount, Motor 4001554 1
42 Fuse Box 4001555 1
43 Fuse 4001556 1
44 Fuse 4001557 3
45 Fuse 4001558 2
46 Fuse, 15A 4001559 2
47 Bolt, M6*P1.0*14L 4001560 2

22

2

34




